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Parts Breakdown 9029

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 211087-9 B. BEARING 6200DDW, 4114  1
 2 681630-2 INSULATION WASHER 10, GA7021  1
 3 526011-2 FIELD, 9029  1

 636001-8  FIELD

 4 415647-1 BAFFLE PLATE, 9027L  1
 414989-0  BAFFLE PLATE, 9027L, T1

 5 516591-6 ARMATURE ASS'Y 115V, 9029  1
 516656-4  ARMATURE ASS'Y 115V, 9029,T1

 6 241859-8 FAN 80, 9029  1
 7 285672-4 BEARING RETAINER 57, 9027L  1
 8 211132-0 BALL BEARING 6301DDW, GA7021  1
 9 221398-4 SPIRAL BEVEL GEAR 12 SET, 9029  1
 10 961005-4 RETAINING RING S-9, LXDG01  1
 11 911263-2 P.H. SCREW M5X40, 4131  4
 12 421421-7 TOOL REST, 9027L  1
 13 414990-5 PIN CAP, 9027L  1
 14 233031-6 COMPRESSION SPRING 12, LS1016L  1
 15 266464-0 HEX. SOCKET HEAD BOLT M5X20, HM1810  1

 265977-8  BOLT M5X20, 9027L

 16 256431-3 PIN 6, 9027L  1
 17 152492-0 GRIP 36 COMP. 9005B-T2  1
 18 265976-0 H.S.H. BOLT M5X10,9040L  1
 19 961057-5 RETAINING RING S-17, LS1016L  1
 20 221378-0 SPIRAL BEVEL GEAR 50, 9627,SET  1
 21 962157-4 RETAINING RING R-40, GA7911  1
 22 211278-2 BALL BEARING 6203DDW, GA7021  1
 23 316399-6 HOUSING W/O BEARING, 9027L  1
 24 322724-1 SPINDLE, 9027L  1
 25 251383-3 P.H.SCREW M8X30, 9020L  1
 26 192414-8 9" WHEEL COVER, 9029  1

 150063-7  WHEEL COVER CPL.,9029

 27 224317-9 INNER FLANGE 89, GA7021  1
 28 192568-1 LOCK NUT 45, 9027L-T2  1

 224509-0  LOCK NUT, 9005B

 29 254001-2 WOODRUFF KEY 4, LS1016L  1
 30 911223-4 P.H. SCREW M5X16, 5007MG  4
 31 159469-6 GEAR HOUSING CPL., 9027L  1
 32 182815-8 MOTOR HOUSING, 9020L  1

 125036-9  MOTOR HOUSING, 9027L

 125029-6  MOTOR HOUSING ASS'Y, 9027L, T1

 33 856985-6 NAME PLATE, 9029  1
 34 687010-0 BAND, 9005B  1
 35 911691-1 P.H. SCREW M5X70, 9217SPC  2
 36 182824-7 HANDLE SET, 9020L  1

 182607-5  HANDLE SET, 9029, T1

 182563-9  HANDLE SET, 9029

 37 265016-4 P.H.SCREW M6X85, 9027L  1
 38 265999-8 TAPPING SCREW M4X25, HM1800  4

 911148-2  P.H. SCREW M4X25, 5057KB

 39 664463-0 CORD (2X14X8 SJ), 5007F  1
 40 682505-8 CORD GUARD, 5007F  1
 41 687051-6 STRAIN RELIEF, NHP1310  1
 42 687052-4 STRAIN RELIEF, 5007F  1
 43 265995-6 TAPPING SCREW 4X18, BO4556K  2

 265941-9  TAPPING SCREW M4X18, N1900B

 44 650100-2 N/A  1
 651146-1  SWITCH, 9029  9047230

 45 182824-7 HANDLE SET, 9020L  1

Page 2 of 3 2/13



Parts Breakdown 9029

 182607-5  HANDLE SET, 9029, T1

 182563-9  HANDLE SET, 9029

 47 CB204 CARBON BRUSH SET, 194992-4  1
 194992-4  CARBON BRUSH SET, 194992-4

 191957-7  A.C.CARBON BR.SET,CB-204,HM1800

 48 643700-5 BRUSH HOLDER CAP, GA7021  2
 49 819095-0 MAKITA MARK, 9029  1

 819064-1  MAKITA MARK, 5402NA

818160-2 INDICATION LABEL, 9029  1
782412-6 LOCK NUT WRENCH 28, GA7911  1
818161-0 INDICATION LABEL, 9029  1
134767-9 MOTOR HOUSING ASS'Y 115V  1
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